Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)

NVNT a 5180 Antl 83.02 0.81 5.68
NVNT a 5200 Antl 83.1 0.8 5.65
NVNT a 5240 Antl 83.49 0.78 5.65
NVNT n20 5180 Antl 82 0.86 6.1
NVNT n20 5200 Antl 82.41 0.84 6.1
NVNT n20 5240 Antl 82 0.86 6.1
NVNT n40 5190 Antl 53.16 2.74 9.9
NVNT n40 5230 Antl 50.75 2.95 9.9
NVNT ac20 5180 Antl 54.18 2.66 6.71
NVNT ac20 5200 Antl 76.68 1.15 6.76
NVNT ac20 5240 Antl 76.68 1.15 6.76
NVNT ac40 5190 Antl 48.95 3.1 10.75
NVNT ac40 5230 Antl 46.73 3.3 10.75
NVNT ac80 5210 Antl 34.21 4.66 15.38
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

' Keysight Spectrum Analyzer - Swept SA
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Swept 54
AC SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.240000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4 .
Mkr1 169.0 ps
9.24 dBm

5.240000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts; 8.000000 MHz

Man

Auto

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT ac20 5240MHz Antl

' Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.190000000 GHz .

PNO: Fast ~—#— 1rig: Free Run

IFGain:Low #Atten: 30 dB

SENSE:PULSE

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.190000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

DET [ N
Mkr1 141.0 ps
-24.87 dBm

5.190000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts

CF Step
8.000000 MHz
Auto Man

MKR| MODE TRC| SCL
1410
238.0
331.0

-24.87 dBm
-31.26 dBm
3.50 dBm

b
@ |G |

FUNCTION

-
5

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

Duty Cycle NVNT ac40 5190MHz Antl

FCC Test Report

Page 7 of 55



Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 3.86 0.81 4.67 24 Pass
NVNT a 5200 Antl 4.55 0.8 5.35 24 Pass
NVNT a 5240 Antl 5.34 0.78 6.12 24 Pass
NVNT n20 5180 Antl 3.88 0.86 4.74 24 Pass
NVNT n20 5200 Antl 4.08 0.84 4.92 24 Pass
NVNT n20 5240 Antl 4.57 0.86 5.43 24 Pass
NVNT n40 5190 Antl 1.71 2.74 4.45 24 Pass
NVNT n40 5230 Antl 2.22 2.95 5.17 24 Pass
NVNT ac20 5180 Antl 3.29 2.66 5.95 24 Pass
NVNT ac20 5200 Antl 3.94 1.15 5.09 24 Pass
NVNT ac20 5240 Antl 4.51 1.15 5.66 24 Pass
NVNT ac40 5190 Antl 1.22 3.1 4.32 24 Pass
NVNT ac40 5230 Antl 2.3 3.3 5.6 24 Pass
NVNT ac80 5210 Antl 0.07 4.66 4.73 24 Pass

Note: Total power=Conducted power + Duty factor
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl
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#IFGain:Low

-
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Trig: Free Run Avg|Hold: 100/100
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[03:39:52 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS
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Ref 22.69 dBm
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Channel Power
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#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-69.15 dBm /Hz

STATUS.
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl
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Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

5.34 dBm /20 MHz

Center Freq
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#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-67.67 dBm /Hz

STATUS.

Power NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl
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#IFGain:Low

-

SENSE:PULSE] [
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Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[03:53:03 PMFeb 19, 2025
Radio Std: Nene

Frequency
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Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

4.08 dBm /20 MHz

Center Freq
5.200000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-68.93 dBm /Hz

STATUS.

Power NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

[03:54:52 PMFeb 19, 2025
Radio Std: Nene
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#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

4.57 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-68.44 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5240MHz Antl

FCC Test Report

Page 12 of 55



Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[04:03:32 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

1.71 dBm 40 MHz

Center Freq
5.190000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-74.31 dBm /Hz

STATUS.

Power NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

[04:05:24 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

2.22 dBm /40 MHz

Center Freq
5.230000000 GHz

#VBW 3 MHz

Power Spectral Density

-73.80 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5230MHz Antl
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[03:56:52 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

3.29 dBm /20 MHz

Center Freq
5.180000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-69.72 dBm /Hz

STATUS.

Power NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

[03:59:06 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

3.94 dBm /20 MHz

Center Freq
5.200000000 GHz

#VBW 3 MHz

Power Spectral Density

-69.07 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5200MHz Antl
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[04:01:05 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

4.51 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-68.50 dBm /Hz

STATUS.

Power NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

[04:07:44 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

1.22 dBm 40 MHz

Center Freq
5.190000000 GHz

#VBW 3 MHz

Power Spectral Density

-74.80 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5190MHz Antl
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[04:09:49 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

2.30 dBm /40 MHz

Center Freq
5.230000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-73.72 dBm /Hz

STATUS.

Power NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

[04:12:29 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 1 MHz

Channel Power

0.07 dBm /80 MHz

Center Freq
5.210000000 GHz

#VBW 3 MHz

Power Spectral Density

-78.96 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac80 5210MHz Antl
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 20.078 Pass
NVNT a 5200 Antl 22.174 Pass
NVNT a 5240 Antl 20.481 Pass
NVNT n20 5180 Antl 20.051 Pass
NVNT n20 5200 Antl 20.866 Pass
NVNT n20 5240 Antl 20.74 Pass
NVNT n40 5190 Antl 40.641 Pass
NVNT n40 5230 Antl 39.387 Pass
NVNT ac20 5180 Antl 19.86 Pass
NVNT ac20 5200 Antl 19.918 Pass
NVNT ac20 5240 Antl 21.9 Pass
NVNT ac40 5190 Antl 39.61 Pass
NVNT ac40 5230 Antl 38.944 Pass
NVNT ac80 5210 Antl 80.488 Pass
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.180000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[03:40:12 PMFeb 19, 2025

Center Freq: 5.180000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

16.503 MHz

Transmit Freq Error
x dB Bandwidth

-179.07 kHz
20.08 MHz

% of OBW Power
x dB

Mkr3 5.18986 GHz
-30.280 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

10.5 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[03:45:06 PMFeb 19, 2025

Center Freq: 6.200000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

16.520 MHz

Transmit Freq Error
x dB Bandwidth

-118.35 kHz
22.17 MHz

% of OBW Power
x dB

Mkr3 6.210969 GHz

-29.672 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

11.2 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant1

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[03:49:32 PMFeb 19, 2025

Center Freq: §.240000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

16.560 MHz

Transmit Freq Error
x dB Bandwidth

-183.48 kHz
20.48 MHz

% of OBW Power
x dB

Mkr3 6.250057 GHZ
-32.466 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

11.9 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[03:51:35 PMFeb 19, 2025

Center Freq: 5.180000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.601 MHz

Transmit Freq Error
x dB Bandwidth

-173.47 kHz
20.05 MHz

% of OBW Power
x dB

Mkr3 5.189852 GHz

-29.612 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

10.8 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Antl

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.200000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[03:53:23 PMFeb 19, 2025

Center Freq: 6.200000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

e

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.647 MHz

Transmit Freq Error
x dB Bandwidth

-122.76 kHz
20.87 MHz

% of OBW Power
x dB

Mkr3 5.21031 GHz
-32.638 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

11.1 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[03:55:11 PMFeb 19, 2025

Center Freq: §.240000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.641 MHz

Transmit Freq Error
x dB Bandwidth

-173.35 kHz
20.74 MHz

% of OBW Power
x dB

Mkr3 6.250197 GHz

-33.066 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

11.3 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[04:03:51 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.210212 GHZ
-33.856 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 10.2 dBm

36.066 MHz

Transmit Freq Error
x dB Bandwidth

-108.87 kHz
40.64 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

[04:05:44 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.249567 GHz

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 10.9 dBm

35.907 MHz

Transmit Freq Error
x dB Bandwidth

-126.41 kHz
39.39 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[03:57:15 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.189741 GHz
-28.726 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 10.7 dBm

17.632 MHz

Transmit Freq Error
x dB Bandwidth

-188.93 kHz
19.86 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

[03:59:28 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

I i ‘

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.209814 GHz

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 10.9 dBm

17.651 MHz

Transmit Freq Error
x dB Bandwidth

-145.00 kHz
19.92 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Antl

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[04:01:25 PMFeb 19, 2025

Center Freq: §.240000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.594 MHz

Transmit Freq Error
x dB Bandwidth

-188.39 kHz
21.90 MHz

% of OBW Power
x dB

Mkr3 6.2560761 GHZ
-29.839 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

11.6 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[04:08:03 PMFeb 19, 2025

Center Freq: 5.190000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

A

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

35.997 MHz

Transmit Freq Error
x dB Bandwidth

-131.00 kHz
39.61 MHz

% of OBW Power
x dB

Mkr3 6.209674 GHz

-33.901 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

10.2 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Antl

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.230000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[04:10:10 PMFeb 19, 2025

Center Freq: §.230000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

35.868 MHz

Transmit Freq Error
x dB Bandwidth

-188.81 kHz
38.94 MHz

% of OBW Power
x dB

Mkr3 5.249283 GHz
-32.421 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz

11.3 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[04:12:48 PMFeb 19, 2025

Center Freq: 6.210000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

75.616 MHz

Transmit Freq Error
x dB Bandwidth

11.494 kHz
80.49 MHz

% of OBW Power
x dB

Mkr3 5.250256 GHZ

-34.385 dBm

Center Freq
5.210000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

10.5 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Antl

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.389
NVNT a 5200 Antl 16.424
NVNT a 5240 Antl 16.423
NVNT n20 5180 Antl 17.555
NVNT n20 5200 Antl 17.522
NVNT n20 5240 Antl 17.519
NVNT n40 5190 Antl 36.088
NVNT n40 5230 Antl 35.976
NVNT ac20 5180 Antl 17.51
NVNT ac20 5200 Antl 17.566
NVNT ac20 5240 Antl 17.519
NVNT ac40 5190 Antl 36.038
NVNT ac40 5230 Antl 35.965
NVNT ac80 5210 Antl 75.833

FCC Test Report Page 25 of 55




Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[03:40:01 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.181089 GHz
-4.5880 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.7 dBm

16.389 MHz

Transmit Freq Error
x dB Bandwidth

-175.12 kHz
19.41 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT a 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

[03:44:56 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.200387 GHZ

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 11.3 dBm

16.424 MHz

Transmit Freq Error
x dB Bandwidth

-147.10 kHz
19.86 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT a 5200MHz Ant1

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[03:49:21 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.241089 GHZ
-3.1419 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 12.0 dBm

16.423 MHz

Transmit Freq Error
x dB Bandwidth

-168.25 kHz
19.68 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT a 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

[03:51:25 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.178587 GHz

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 11.1 dBm

17.555 MHz

Transmit Freq Error
x dB Bandwidth

-174.64 kHz
19.90 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n20 5180MHz Antl

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[03:53:13 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.201086 GHZ
-3.6640 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 11.3 dBm

17.522 MHz

Transmit Freq Error
x dB Bandwidth

-132.09 kHz
20.19 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n20 5200MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

[03:55:01 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.238584 GHz

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 11.5 dBm

17.519 MHz

Transmit Freq Error
x dB Bandwidth

-174.94 kHz
20.31 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n20 5240MHz Antl

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[04:03:41 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.187048 GHz
-4.4501 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 10.1 dBm

36.088 MHz

Transmit Freq Error
x dB Bandwidth

-123.71 kHz
41.22 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n40 5190MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

[04:05:34 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.232976 GHz

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 10.7 dBm

35.976 MHz

Transmit Freq Error
x dB Bandwidth

-136.67 kHz
40.07 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n40 5230MHz Antl

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[03:57:03 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.181086 GHz
-4.2301 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.9 dBm

17.510 MHz

Transmit Freq Error
x dB Bandwidth

-160.01 kHz
19.86 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

[03:59:16 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.201086 GHZ

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 11.2 dBm

17.566 MHz

Transmit Freq Error
x dB Bandwidth

-161.13 kHz
19.76 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac20 5200MHz Antl

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[04:01:15 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.241086 GHZ
-3.2606 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 11.8 dBm

17.519 MHz

Transmit Freq Error
x dB Bandwidth

-179.67 kHz
20.54 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

[04:07:54 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.197764 GHZ

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 10.1 dBm

36.038 MHz

Transmit Freq Error
x dB Bandwidth

-111.30 kHz
52.06 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac40 5190MHz Antl

FCC Test Report
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Report No: SSP24120190-4E

FCC ID: 2AYRW-200A1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[04:09:59 PMFeb 19, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.227738 GHZ
-3.3670 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 11.2 dBm

35.965 MHz

Transmit Freq Error
x dB Bandwidth

-161.49 kHz
42.25 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

[04:12:38 PMFeb 19, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 820 kHz

Occupied Bandwidth

Mkr1 6.213084 GHZ

Center Freq
5.210000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 2.4 MHz

Total Power 11.1 dBm

75.833 MHz

Transmit Freq Error
x dB Bandwidth

-22.973 kHz
95.22 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac80 5210MHz Antl
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FCC ID: 2AYRW-200A1

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -5.08 0.81 -4.27 11 Pass
NVNT a 5200 Antl -4.4 0.8 -3.6 11 Pass
NVNT a 5240 Antl -3.62 0.78 -2.84 11 Pass
NVNT n20 5180 Antl -5.56 0.86 -4.7 11 Pass
NVNT n20 5200 Antl -5.11 0.84 -4.27 11 Pass
NVNT n20 5240 Antl -4.62 0.86 -3.76 11 Pass
NVNT n40 5190 Antl -10.56 2.74 -7.82 11 Pass
NVNT n40 5230 Antl -9.66 2.95 -6.71 11 Pass
NVNT ac20 5180 Antl -5.87 2.66 -3.21 11 Pass
NVNT ac20 5200 Antl -5.42 1.15 -4.27 11 Pass
NVNT ac20 5240 Antl -4.86 1.15 -3.71 11 Pass
NVNT ac40 5190 Antl -10.87 3.1 -1.77 11 Pass
NVNT ac40 5230 Antl -8.99 3.3 -5.69 11 Pass
NVNT ac80 5210 Antl -14.51 4.66 -9.85 11 Pass

Note: Total PSD=Conducted PSD + Duty factor
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. Keysight Spectrum Analyzer- Swept SA

50Q
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PNO: Fast —»—
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SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100
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#Atten: 30 dB

Ref Offset 2.69 dB
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Span 30.00 MHz
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uto Man

Freq Offset
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Log
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. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

400 II i JM
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#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.216000000 GHz

CF Step
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Freq Offset
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PSD NVNT a 5200MHz Antl
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer- Swept SA

50Q
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PNO: Fast —»—
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer- Swept SA

50Q
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54

500 AC

I
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer- Swept SA

50Q
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. Keysight Spectrum Analyzer - Swept 54
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict

NVNT a 5180 Antl -35.12 -27 Pass
NVNT a 5240 Antl -45.44 -27 Pass
NVNT n20 5180 Antl -33.87 -27 Pass
NVNT n20 5240 Antl -45.79 -27 Pass
NVNT n40 5190 Antl -35.01 -27 Pass
NVNT n40 5230 Antl -46.28 -27 Pass
NVNT ac20 5180 Antl -33.95 -27 Pass
NVNT ac20 5240 Antl -45.89 -27 Pass
NVNT ac40 5190 Antl -29.95 -27 Pass
NVNT ac40 5230 Antl -46.15 -27 Pass
NVNT ac80 5210 Antl -38.61 -27 Pass
NVNT ac80 5210 Antl -33.3 -27 Pass
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE | [03:51:51 PMFeb 19, 2025
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -34.16 -27 Pass
NVNT a 5200 Antl -34.6 -27 Pass
NVNT a 5240 Antl -34.97 -27 Pass
NVNT n20 5180 Antl -34.55 -27 Pass
NVNT n20 5200 Antl -34.05 -27 Pass
NVNT n20 5240 Antl -34.93 -27 Pass
NVNT n40 5190 Antl -33.92 -27 Pass
NVNT n40 5230 Antl -34.67 -27 Pass
NVNT ac20 5180 Antl -34.34 -27 Pass
NVNT ac20 5200 Antl -34.34 -27 Pass
NVNT ac20 5240 Antl -34.45 -27 Pass
NVNT ac40 5190 Antl -33.92 -27 Pass
NVNT ac40 5230 Antl -34.3 -27 Pass
NVNT ac80 5210 Antl -33.72 -27 Pass
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D Key: .gm Spectrum Analyzer- Swept SA
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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D Key: .gm Spectrum Analyzer- Swept SA
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
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